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Laos] Qur Order No.: 2029628112 _
A7) Your Order No..  TAC147 55024 Ecatepec
MEXICO
2221 Quality: A572 GRADE 50
according to: ASTM A572 GRADE 50
Pos.  Heat No. Dimep@gn . Length Pieces Weight
fato0] 807 201 *"k BOY 808 813
001 - 25568 . ox15""3> g v 480 in 252 69 340 kg
001 25569 crx15 3 % 480 in 288 80 545 kg
001 25570 o C0X153 480 in 54 14 970 kg
002 2555¢/) A C mxgg{\ 480 in 100 36 140 kg
002  255627¢° ,C 10X _ 480 in 100 36 345 kg
002 53 “+'C 10x20 480 in 150 54 400 kg
002 ’%ﬁ C10x20 480 in 60 21780 kg
00? A C 1% <(\ _ /¢ 480 in 30 10 910 kg
25561 ) ,p 480 in 40 18 180 kg
003 5662 4 ¢ c 10X28/ 7y /% e 4801in 180 81885 kg
o0a 25539 o1 12X20 {;’ ,j;f 0in 116 43 050 ky
004 25545,  C12X20.7 4/ 48 130 48 370 kg
004 255}?‘ C 12x2 7 A s 6") éﬂg‘in , 45 16 670 kg
005 255 dy C12 o {I o 80 if 126 68 390 kg
005 25544 12x3 A 48 60 32 375 kg
6‘ 7 B4
P & 4
¥ 7 T
Heat Analysis [%] é{ {”/‘%&9 N{(\ f} ,
Heat No. C Si @In / f"} S"“6 Al Y Cr
507 cn [crz] M fﬁfﬂ crs ferr] cr8 [cre] [ceo]
max 0.20 0.40 = 0.040 0.050 .( g"; * 0.050
min ' 4{ ¢ }. 0.005
25539 008 020 114 L0 019 0.023 0. 01% 0.09
25543 008 020 1.15 qf@ 0.025 % o 01 0.07
25544 007 022  1.18 : 0 o;_ed’f 0.0107 0. 00 015 0. 009 0.06
25545 008 021 118 Q. 3¢9 0. 009 0.003 0.009 0 08
25546 008 0419 114 = 0.02 o 034 « 0.007 0.00 012 0.00
25561 009 022 115 0017 24 ™Q009 © 0.015 ,0.00
25552 009 021 114 0076 Q 0.0 015 (rffh .
25553 000 020 1148 0016 0. b§  0.00 g . 0. 07
25564 005 019 114 0016 007 \ 0.08
25556 007 021 114 0015  0.019 0. 0.07
25561 0.08 021 143 0025 0024 W 0. 01? 008  0.09
25562 007 021 144 0015 0019 Owg 001 dﬂ”g.oog 0.07
25568 002 020 114 0024 0026 003N, 0015 7 0008  0.07
25569 008  0.21 116 ¢ 0026  0.024 003 N0.015 0.008 0.08
25570 009 019 115 0034  0.023 6%;%) ™)15  0.008  0.14
. 4 O
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7] Our Order No.: 2029628112 Av. Revolucion N°81
77 Your Order No.:  TAC147 55024 Ecatepec
' MEXICO
[=02] Quality: A572 GRADE 50
according to: ASTM A572 GRADE 50
Heat Analysis {%] :
Heat No. Cu Nj-
BO7 [oFa] Ccr2
max
min . Kad
25539 0.30 ‘0.14 “,
25543 <023 016
0.26 017
027 0.11
70,29 0.3,
027 a1
0.26 0.14
.35 013 - R
0.33 0.15 3
25556 0.29 0.12/,;.’4‘
25561 GO’E38. 0.15
25562 0og. .. 0127 :
25568 0.29 013
25569 0.28  0.14
25570 0.35 01Z

Tensile test (1I506892-1: B20)

Tensilestrength

Heat No. Yield stress

[PSH] [PSI] “( o
BO7 ci1 Ciz T ) ci4
max
min 50000 65000 .
255391 53070 71050 - 075
25539/2 55100 73225 075 .
25543/ 53070 70035 0.76
25543/2 55380 73370 0.75
255441 54520 71775 0.76
2554412 55970 73080 0.77
255451 - 51330 69455 ; 0:74
255845/2 - 54085 73370 5 0.74%
25546/1 83505 71485 ’ 0.75
25546/2 53795 . 72500 /O-.74
2555171 52780 75355 0.73
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5] Our Order No.. 2029628112 | Av. Revolucion N°81

[a7] Your Order No.: TAC147 55024 Ecatepec

MEXICO

2] Quality: A572 GRADE 50
according to: ASTM A572 GRADE 50

Tensile test (1S06892-1; B820)

Heat No. Yield stress Tensile strength Elongation CYsiTs
PS [PSI] 2in [%]

B07 feit] R _ [ciz] C13 cid

rin s0000 65000 210 :

25551/2 55825 ' - 73370 422 0.76

25652/1 54085. A7 78370 39.6 0.74

25552/2 55970 t 473370 429 0.76

25553/1  ~52780 = - 70180 44.9 0.75

255532 /56100 7250044 429 0.76

25554/1 51765 693104 A 46.2 0.75

2555412 55390 4 \=7g790 Sy 47, 436 0.76

2555611, 52345 570, / 70470 7 S 449 0.74

25556/2 3650 ~ /12385 , ) ,-*42 g 0.74

25 611 55360 SLT 75555 4+ 439k 0.71
Setiz  56405¢ T Ay 125007 f 429 /) 0.78

25562(% 52925 ﬂ;,-f{}/’gmo SO YA 0.73

25562/ 53650 ’78355 e 4297 0.74

25568/1 52926 71485 436 s 0.74

25668/2 55045 < 73080 /4 . '

25569/1 53940b i

25569/2 55680

25570/1 54375

25570/2 56405
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